
 

 

 
 
 
 
 

WATER SYSTEM MASTER PLAN 
 
September 2018 
Final Draft 

 
 

Westech Engineering, Inc. 
3841 Fairview Industrial Drive SE, Suite 100 
Salem, OR 97302 
(503) 585-2474    FAX: (503) 585-3986 WE 

 

 

 









 

Westech Engineering, Inc.  i 

TABLE OF CONTENTS  
 
Chapter  Page 
Forward ............................................................................................................................................ x 

List of Abbreviations ....................................................................................................................... xi 
 

Executive Summary ...............................................................................................................  ES-1 
[...]
from the Willamette River.  In the 1970’s Philomath drilled two municipal wells (11th Street Well 
and 9th Street Well). For a time, these wells served as the primary water sources for the City.  
Though suitable to drink, the water from the wells has aesthetic issues.  Due to these aesthetic 
issues and the rising costs of purchasing water from Corvallis, the City decided to construct a new 
water treatment facility and use the Marys River as its primary source. The Marys River Water 
Treatment Plant was constructed in the mid 1980s and has served as the primary water source for 
the City ever since.  Upon the completion of the Marys River Water Treatment Plant, the intertie 
with Corvallis was no longer used.  In 2007, the City entered into a new water purchase 
agreement with Corvallis and reinstated the intertie with Corvallis.  The 11th Street Well remains 
in service.  However, the 9th Street Well is no longer used as a drinking water supply.  The 9th 
Street Well is still in place and the City currently uses the water for miscellaneous non-potable 
uses.  

At the present time, the City obtains municipal drinking water from three sources.  These are the 
Marys River, the 11th Street Well, and the Corvallis intertie. The Marys River serves as the City’s 
primary water source and the 11th Street Well and the Corvallis Intertie are used as backup 
sources. 

The following sections discuss the status of the City’s water rights and well sources. 

4.3.1 Current Water Rights 

Table 4-1 is a summary of the current water rights held by the City of Philomath, listed by 
priority date (oldest to newest).  

Table 4-1| Water Rights Summary (listed by priority date) 

Source Name 
Permit Rate 
cfs (gpm) 

Appl # Perm # 
Transfer 

Application # 
Certificate # Priority Date 

Marys River 1.0 (450) S17835 S13556 NA 89715 3/11/1939 

Marys River 1.0 (450) S27895 S21973 8527 - 12/8/1952 

Marys River 0.19 (85) S40414 S30130 8527 - 11/5/1964 

Hobin Log Pond 
Storage Right 88.6 Ac-ft R39968 R3976 NA 37066 6/16/1964 

11th Street Well 0.56 (250) G7903 G8108 NA 62441 3/9/1977 

11th Street Well 0.22 (100) G10613 G9728 NA 91001 3/9/1977 

9th Street Well 0.56 (250) G10614 G9729 NA 82856 12/15/1981 

Marys River 3.5 (1,570) S68266 S49245 - - 1/28/1985 
 



City of Philomath  CHAPTER 4 
Water System Master Plan  Existing Water System 
 

Westech Engineering, Inc.  4-5 

4.3.2 Marys River Water Supply 

At the present time, Philomath gets most of its water from the Marys River.  The Marys River 
watershed upstream of Philomath encompasses approximately 145 square miles and extends to 
the high points along the coast range.  The watershed includes the City of Philomath, and the 
surrounding agricultural and forest land.   The watershed also includes the Rock Creek watershed 
that is used as a water supply for the City of Corvallis.  

Philomath has four water rights to divert a total of 5.96 CFS (3.68 MGD) from the Marys River 
(Table 4-1).  The following paragraphs include a brief discussion of the status of each of these 
rights.   

 1939 Marys River Water Right – This right is for 1 CFS with the point of diversion located at 
the City’s water treatment plant.  This right has been certificated and is in good standing.  

 1952 and 1964 Marys River Water Rights – The City acquired these rights as part of the 
purchase of the Faxon property where the City’s wastewater plant is located.  Throughout this 
document, these water rights are often referred to as the “Faxon Rights.”  The City submitted 
a transfer application to change the point of diversion, the place of use, and the type of use.  
The Water Resources Department approved all changes except the point of diversion. The 
point of diversion remains near the City’s wastewater plant downstream of the City’s water 
treatment plant.   In order to use this water right for drinking water supplies, the City will 
either have to construct a new intake facility and pipeline to pump raw water to the water 
treatment plant, or construct a new water treatment plant further downstream near the 
approved point of diversion.  Eventually, the City will need to file a claim of beneficial use in 
order to fully certificate this right. 

 1964 Hobin Storage Right – This is the water right that was privately owned and was used to 
fill the log pond located south of the City’s existing public works building on Willow Lane.  
Most of this pond has been filled with soil and the water has not been used for many years.  
As such, it is unlikely that this water right is transferrable due to lack of use.            

 1985 Marys River Water Right – This right is currently in the permit stage.   The right is for 
3.5 CFS of with a point of diversion located at the water treatment plant.  The City recently 
submitted a permit extension application to extend the deadline for the submission of a claim 
of beneficial use.  The extension application is currently on hold.  The Water Resources 
Department attempted to impose a fish persistence curtailment requirement in response to the 
City’s application for a time extension.   The City decided to table the extension application 
to await the outcome of ongoing litigation that is challenging the legality of imposing fish 
persistence curtailments on existing permits.   

Most of the year there is sufficient water in the Marys River to supply all of the City’s current 
Water Demands. However, river flows in the late summer during dry years can become very low.  
There are many claims for river water for irrigation and other uses.  Together these claims are 
greater than the available water during some low flow periods.  Further, the State of Oregon has 
an in-stream water right for 10 CFS with a priority date of June 22, 1964. The purpose of this 
right is to maintain flows for aquatic life.  Nevertheless, minimum stream flows of less than 10 
CFS have occurred once every five years on average. Therefore, although there is enough water 
available in the Marys River most of each year, during the critical low flow periods, there is 



City of Philomath  CHAPTER 4 
Water System Master Plan  Existing Water System 
 

Westech Engineering, Inc.  4-6 

sometimes little water in the river. These low flow periods typically occur in August and 
September.  The lowest stream typically coincide with the maximum demands for municipal 
water.  To date, the City has been able to meet demands without limiting water use. However, as 
the population continues to grow, shortages may become more likely.  The alternatives for 
addressing the potential shortages are discussed in other chapters of this document. 

The raw water quality of the Marys River is generally good. The only notable problem is its 
tendency to have high turbidity levels in response to large winter storms.  During these periods, 
the City has historically stopped the production of water from the WTP and utilized the 11th 
Street well, the Corvallis Intertie, and stored water to meet demands. Based on discussions with 
the City, the plant is typically shut down for one to six days each year in response to high 
turbidity. This strategy is successful largely due to the short duration of the high turbidity events 
coincide wet weather conditions when municipal demands are low. 

4.3.2.1  Marys River Water Treatment Plant 

The water treatment plant was constructed in 1985 as part of a large-scale water system 
improvement project. This was Philomath’s first full-scale water treatment plant and was built to 
replace existing well sources and greatly reduce, if not eliminate, the cost of purchasing 
additional water from the City of Corvallis.  Prior to the construction of the WTP, the City 
obtained a large portion of its water from Corvallis’ Rock Creek facility.  After the construction 
of the WTP, Rock Creek water was no longer needed and was not used for many years.  In 2005, 
the City reinstated the Corvallis Intertie and now uses Rock Creek water as a backup water 
supply.  

The Water Treatment Plant is located on the north bank of the Marys River at the south end of 9th 
Street.  The site consists of approximately 2.29 acres on a single tax lot. The river intake, intake 
pump station, and piping to the WTP are located in easements on the west side of the site.   

Raw water is drawn directly from the Marys River by an intake pump station. Water is pumped 
into the treatment plant where chemicals are applied before being routed through one of two 
packaged treatment units. After passing through the packaged treatment units, chlorine is injected 
and the treated water is discharged into a clearwell.  Water is pumped from the clearwell through 
a chlorine contact chamber into the distribution system. 

The plant is a packaged treatment system manufactured by Neptune Microfloc with a production 
capacity of approximately 950,000 gallons per day. The package plant is considered a 
“conventional” type treatment train. The treatment process includes coagulation, adsorption 
clarification, and mixed media filtration. The plant utilizes alum and polymer for coagulation, 
soda ash for pH control, and chlorine for disinfection.  The City also feeds fluoride into the finish 
water. 

     
  



City of Philomath  CHAPTER 4 
Water System Master Plan  Existing Water System 
 

Westech Engineering, Inc.  4-7 

Table 4-2| Water Treatment Design Criteria 

Raw Water Intake Pumps  

Intake Structure Stainless steel screen, Johnson slotted screen 
16” Diameter, by 51” Long with 0.125 inch slot opennings 

Pump Station Elevation 
 

Intake elevation ±251.6 ft (min. water elevation  ±252 ft)  
Top Slab elevation ±272.3 ft 

Type Vertical Turbine 

Number 3 

Size & Speed 20 hp, 3500 rpm, 480 V, 3 phase 

Rated Discharge Rate 375 gpm @ 70 ft TDH (each) 

Raw Water Discharge Line 12” Ductile Iron 

Water Treatment Plant  

Finished Floor Elevation 271.8 ft 

Type & Model No. Neptune Microfloc Trident, Model TR-210 

Rated Capacity 700 gpm (350 gpm/filer unit) 

Number of Clarifier/ Filter Units 2 

Clarifier Area/Filter Area per Unit 35 ft2, 70 ft2 

Filtration Rate 5 gpm/ft2 

Filter Backwash Flow Rate ±1050 gpm (15 gpm/SF) 

Total Clearwell Volume 40,000 gal 

Surface Wash Pump 
75 gpm @ 100’ TDH 

 

pH adjustment Dry soda ash feed system with manual soda ash mixing and chemical metering 
pumps. Pre-filter and post contact chamber pH adjustment available 

Alum Feed Dry alum feed system with manual alum solution mixing and chemical metering 
pumps 

Coagulant Feed Nalclear 8170 PULV polymer solution feed system with chemical metering pump 

Flouride Feed Liquid feed system with chemical metering pump.  Flouride added into clearwell 
after filters 

High Service (Finished Water) Booster Pumps 

Type Vertical Turbine 

Number 3 

Size & Speed 40 hp, 1750 rpm, 480 V, 3 phase 

Rated Discharge Rate (each pump) 375 gpm @ 240 ft TDH 

Disinfection System 

Disinfectant Chlorine Gas 

Disinfectant Storage 150 pound gas bottles 

Contact Chamber Underground Pipe Network 

Contact Volume 60,000 gallons 

Note: Elevations listed in this table are approximate and based on NAVD 88 datum. 



City of Philomath  CHAPTER 4 
Water System Master Plan  Existing Water System 
 

Westech Engineering, Inc.  4-8 

4.3.3 Well Water Supplies 

The City currently has two municipal wells, the 11th Street Well and the 9th Street Well.   For 
many years, the 9th Street Well served as a backup raw water source at the WTP. The well no 
longer provides this function and is currently used by the City for non-potable water uses. The 
11th Street well currently serves as a back-up water supply source.  The water quality of both 
wells is characteristic of the groundwater available in the Philomath area.  Ground water in the 
area tends to have high iron and manganese concentrations and is generally characterized as hard 
water.  

4.3.3.1 9th Street Well 

The 9th Street well was drilled in 1980 but problems encountered in drilling, developing and 
outfitting the well kept it out of service until January1984. It was drilled from the surface to 65 
feet through terrace deposits, from 65 to 133 feet through gravels and decomposed basalt layers, 
and from 133 feet to 160 feet into solid basalt. The well is screened and gravel packed from 33 
feet to 133 feet. It was test pumped in 1981 at 270 gpm with a drawdown of 58 feet. When 
originally placed into service, the well was equipped with a submersible pump with a capacity of 
approximately 200 gpm.  

Water from the 9th Street well is reported to be better in quality than water from the 11th Street 
well.  However, reports indicated that the well contained slime growths and large amounts of 
dissolved gases. The 9th Street well water is hard, but iron and manganese concentrations are 
somewhat lower than found in water from the 11th Street well.  

After the completion of the Marys River Water Treatment Plant, the well served as a backup 
water supply source for the Water Treatment Plant.  Eventually the well use for potable water was 
discontinued.   In recent years, the City has removed the original submersible pump and installed 
a smaller submersible pump. The well is completely disconnected from the City drinking water 
system.  The City currently uses the water to fill water trucks for non-potable uses around the 
City. The water rights for the well have been certificated and are in good standing.  

4.3.3.2 11th Street Well 

The 11th Street well is utilized as a supplemental water supply source during periods of high 
demand or low WTP production.  During large storm events, high turbidity in the Marys River 
can make treatment difficult.  During these times, the City has used the 11th Street Well or the 
Corvallis Intertie to meet demands until the turbidity in the river drops to levels that are more 
easily treated.   

The 11th Street Well discharges directly into the distribution system. The 11th Street well was 
drilled in 1977.  The upper 77 feet of this well was drilled through terrace deposits, and from 77 
to 267 feet the well penetrates basalt rock.  A 12-inch casing extends to a depth of 80 feet depth 
and is perforated at the 76-80 foot level.  Static water levels were originally at 17 feet.  The well 
was test pumped at 320 gpm for three days shortly after it was drilled.  The well pump is a 50 
horsepower vertical turbine pump. From 1977 to late 1983 the 11th Street well served as a 
primary water source for Philomath.  The City currently pumps the well at approximately 340 
gpm on an intermittent basis with no problems.  However, extended pumping for several months 
at this rate may cause excessive drawdown.  As such, the firm capacity of the well is more 



City of Philomath  CHAPTER 4 
Water System Master Plan  Existing Water System 
 

Westech Engineering, Inc.  4-9 

appropriately taken as 300 gpm on a continuous basis.  Nonetheless, the City has been able to 
pump the well at a rate of 500 gpm on an intermittent basis (i.e., one to two weeks) with no 
problems.  Therefore, during periods when the WTP is unavailable, the City may increase 
production from this well on a short-term basis to provide water to the users.  

The quality of water from the 11th Street well is problematic with regard to taste and odor.  If used 
for more than a few days, complaints from residents are common.  The well water is relatively 
hard and has iron concentrations near the EPA secondary water quality limits.  When the well is 
pumped heavily for long periods of time, groundwater levels decrease, and the water quality 
worsens. The City now adds polyphosphates to sequester iron.  Chlorine is also added to the well 
water to prevent contamination of the water in the distribution system.  This treatment scheme is 
still in use. The City holds two water rights for the 11th Street well. Both rights have been 
certificated and are in good standing.   

4.3.4 Corvallis Intertie 

The City has the ability to purchase water from the City of Corvallis using an intertie pump 